
No. Description 

1 Flange screw M5X15 

2 Cylinder cover 

3 Flange screw M5×12 

4 Air valve cover 

5 oil-gas separator 

6 Cylinder cover group 

7 Bolt unit M4X8 

8 Seal ring 

9 Seal ring for valve cover 

10 Air valve spring plate 

11 Air valve spring 

12 Exhaust rocker set 

13 Air inflow rocker set 

14 Rocker pin 

15 Exhaust rocker block 

16 Air inflow rocker block 

17 Synchronous belt 

18 Cam gear 

19 Cam pin 

20 Start driving plate 

21 Starter 

22 Flat gasket for inlet pipe 

23 Small snap ring 

24 Silencer guard 

25 Flange nut M5 

26 Bolt combination M5X55 

27 Silencer 

28 Muffler baffle 

29 Sparking plug 

30 Cylinder 

31 High-voltage cable clamp 

32 Stator 

33 Bolt combination M4X14 

34 Stop line 

35 Exhaust valve 

36 Intake valve 

37 Balance air pipe 

38 Small snap ring (A) 

39 Seal ring for intake tube 

40 Bolt M5X55 

41 Part for intake pipe 

42 Exhaust pipe 

 

No. Description 

43 Carburetor mat 

44 Carburetor 

45 Filter inner cover set 

46 Flange screw M5X22 

47 Filter 

48 Filter outer cover 

49 Piston ring set 

50 Piston ring set second 

51 Doctor blade 

52 Cushion spring 

53 Piston 

54 Crankshaft assembly 

55 Gudgeon pin 

56 Pinion oil seal 

57 Oil level indicator 

58 O-ring 14X2.65 

59 woodruff key 3X5X13 

60 Big oil seal 

61 Spring set 

62 Rotor 

63 Nut M8 

64 Gasket B 

65 Tight block combination 

66 Wave washer 

67 Screw axle 

68 Pin B4X8 

69 Motor cover 

70 Crankcase below 

71 Flange screw M5X32 

72 Fuel tank cap 

73 Admission piece 

74 Inner tank cover 

75 End cover 

76 Gland 

77 Rubber bumper Block 

78 Fuel tank 

79 Tubing stopper 

80 Oil return pipe 

81 Oil inlet tube 

82 Fuel filter 

83 Piston pin retainer 

 140FA engine 

 

 

 
 

140FA engine 4-stroke spare parts list 

 
 



 
140FA engine exploded drawing 


